



ORAL ANTICOAGULANTS

RIVAROXABAN (XARELTO) FOR PULMONARY EMBOLISM (PE)

Information Leaflet

What Are Anticoagulants And What Do They Do?

This information leaflet has been given to you because you are starting to take a medicine known as an anticoagulant,

Anticoagulants are medicines that are prescribed specifically to prevent or treat thrombosis. **Thrombosis** is a medical word for the formation of a clot inside a blood vessel.

Why Is A Clot Dangerous?

Our body naturally allows blood to clot to prevent serious blood loss, (due to an injury for example). However blood should only clot outside the blood vessels because clotting within the vessel can be dangerous.

A *Deep Vein Thrombosis (DVT)* is a blood clot that forms within a vein usually deep within the leg but can occur elsewhere. This blocks the normal flow of blood through the leg veins either partially or completely. If a part of the clot breaks off, it travels to the lung where it causes a *Pulmonary Embolism (PE)* which can affect your breathing and cause chest pain. The symptoms you have and how severe they are depend on how big the PE is. If the embolism is small you may not have any symptoms at all. PE usually presents with shortness of breath, rapid heartbeat, chest pain and if severe, coughing up blood or collapse.

PE is not common but can be life threatening and requires urgent medical attention. If your Dr suspects you have a PE you will receive a chest X-ray, this can sometimes show the PE straight away. A Ventilation/Perfusion (VQ) scan is another way of diagnosing PE, this involves a dye being placed in your blood, along with a drug to be inhaled whist in the scanner. This shows the distribution of blood in your lungs and shows clearly if a PE is present.

A CT Angiogram is another test for PE. Dye is injected into a vein, which travels to the lung and a CT scanner generates images of blood in the arteries to determine if a PE is blocking the flow of blood.

How To Take Your Rivaroxaban

Rivaroxaban is taken by mouth and the usual dose for treatment of PE and prevention of DVT or PE is one 15mg tablet twice a day for the first three weeks followed by one 20mg or 15mg tablet once a day thereafter. Your doctor will tell you what dose you need to take long term. Swallow the tablet whole preferably with water together with a meal. Try to take it at the same time each day to help you remember it. Getting into a routine will help make it part of your daily life, It's a good idea to put a reminder somewhere where you will see it such as the bathroom cabinet, door of the fridge or set up a reminder on your mobile phone.

How Long Will I Have To Take This Medication?

The length of treatment with Rivaroxaban is based on an individual assessment of your risk factors and the benefits of long term preventative treatment. Your doctor will discuss this with you and together agree the most appropriate length of treatment.

If You Miss A Dose

If you are taking 15mg twice a day and have missed a dose, take it as soon as you remember that day. Do not take more than two 15mg tablets in a single day. If you forget a dose completely you can take two 15mg tablets at the same time to get a total of two tablets (30mg) in one day. On the following day you should carry on with one 15mg tablet twice a day. If you are taking a 15mg or 20mg tablet once daily and miss a dose take a tablet as soon as you remember. Take the next tablet the following day. Do not take more than one tablet in a single day to make up for a missed dose.

If You Accidentally Take An Extra Dose

If you take more tablets than you should, let your doctor know. Your doctor may wish to do a blood test to assess your risk of bleeding.

What Should I Be Aware Of?

As Rivaroxaban is an anticoagulant that is meant to alter your blood's ability to clot, a common side effect is an increased risk of bleeding either external (visible blood loss) or internal (bleeding inside the body)

Symptoms of external bleeding include

- Unusual bruising, nosebleeds, bleeding of the gums or cuts that take a long time to stop bleeding
- Menstrual flow or vaginal bleeding that is heavier than normal
- Pink or brown urine, red or black stools

Symptoms of internal bleeding include

- Unexplained dizziness or weakness
- Swelling or discomfort
- Sudden, severe headache
- Coughing up blood, or vomiting blood or something that looks like coffee grounds

If you have any symptoms of bleeding tell your doctor, out of hours service or A&E department urgently so that you can be monitored and have your treatment re-assessed as unlike warfarin there is currently no way to reverse the effects of Rivaroxaban and so stop the bleeding.

If you cut yourself apply firm pressure to the site for at least five minutes using a clean, dry dressing.

Seek immediate medical attention if you

- Are involved in major trauma
- Suffer a significant blow to the head
- Are unable to stop bleeding

Who Should I Tell About Taking This Medicine?

Let other healthcare professionals know you are taking Rivaroxaban. Make sure that you carry the alert card, given with the medicine, at all times. If you lose it ask your healthcare team for a replacement straightaway.

Tell your doctor

- Tell any doctor treating you that you take Rivaroxaban before receiving any treatment of other medicine.
- Let your doctor know if your lifestyle changes, for example if you change your alcohol consumption or if your weight drops below 50 kg
- If you have an operation planned, make sure your surgeon knows you are taking Rivaroxaban. You may need to stop taking Rivaroxaban temporarily to reduce your risk of bleeding during and shortly after the operation but your doctor or surgeon will advise you what to do, follow their advice carefully.

Tell your dentist

Most dentists are happy to treat patients taking anticoagulants. If your dentist knows you are taking Rivaroxaban then they will be prepared in case there is any bleeding when they are treating you. You may be advised to stop your Rivaroxaban for certain procedures but your dentist will advise you on this.

Tell your Pharmacist

Tell your Pharmacist you are taking Rivaroxaban. They will be able to advise you about which medicines can be taken with anticoagulants, this is important whether the medicines you get from them are purchased over the counter or provided on prescription.

What About Pregnancy?

Oral anticoagulants can be dangerous in pregnancy; they affect the development of the baby. If anticoagulation is needed during pregnancy alternatives to Rivaroxaban may be used. If you are planning on becoming pregnant or suspect you have become pregnant you must tell your doctor as soon as possible so you can be given proper support and advice.

Will I Be Monitored During Treatment with Rivaroxaban

Unlike some oral anticoagulants (such as warfarin) no regular blood tests are required. The blood tests used to monitor warfarin do not help monitor Rivaroxaban. However it is important you attend regular follow up appointments with your doctor to assess and manage your condition and monitor your treatment with Rivaroxaban.

Do I Need To Avoid Any Foods When Taking Rivaroxaban

No. Rivaroxaban is not known to be affected by any foods

Can I Drink Alcohol While Taking Rivaroxaban

Rivaroxaban does not interact with alcohol. However you should always monitor your drinking and stay within the recommended limits.

Should I Expect Any Side Effects?

As with all medicines, some patients may experience unwanted effects when taking a medicine. Because of the way Rivaroxaban works most of these unwanted effects relate to bruising and bleeding. The more common unwanted effects of Rivaroxaban are:

- Nosebleeds
- Bleeding from the stomach or bowel
- Stomach ache
- Frequent loose or liquid bowel movements
- Indigestion
- Feeling sick

Can I Take Other Medicines

You should not take any other medicines on your own without checking with your doctor or pharmacist. Check before you start any medicine including medicines such as painkillers, or cough or cold remedies. Because Rivaroxaban is a relatively new medicine we may not be aware of all the effects other medicines can have on it.

In Conclusion

Anticoagulants have been prescribed for your present problem and must be taken as directed by your doctor. NEVER share this medication or any other prescribed medicine with anyone. Keep away from children - Keep all medicines out of the reach of any child.

Keep your medicines in the original packaging so there is less chance of taking the wrong medicine.

If your doctor tells you to stop taking your Rivaroxaban, do as directed. If there are any remaining tablets return them to a pharmacy so they can be disposed of safely.

If any of the information in this leaflet worries you or if you would like more details please ask your doctor or pharmacist but do not stop taking your medication unless you are bleeding or otherwise ill as described in the leaflet.

If you would like this leaflet in a different format, for example, in large print, or on audiotape, or for people with learning disabilities, please contact:

Patient and Customer Services, Poplar Suite, Stepping Hill Hospital. Tel: 0161 419 5678 Information Leaflet. Email: PCS@stockport.nhs.uk.

A free interpreting Service is available if you need help with this information. Please telephone the Lips Service on 0161 922 5149 or E-mail: tam-pct.lips@nhs.net	English
هناك خدمة مجانية للمترجمين متوفرة افا أردت مساعدة بخصوص هذه المعلومات. الرجاء الاتصال بخدمة ليبس أو LIPS على الرقم 5149 922 0161 أو عن طريق الايمايل <u>tam-pct.LIPS@nhs.net</u>	Arabic
এই তথ্য বুঝতে সাহাযোর প্রয়োজন হলে বিনামূল্যে দোভাষী বা ইন্টারপ্রিটার সার্ভিস রয়েছে আপনাকে সাহায্য করার জন্য। দয়া করে লিপ্স সার্ভিসকে টেলিফোন করুল 0161 922 5149 এই নম্বরে অথবা ই-মেইল করুন: tam-pct.LIPS@nhs.net	Bengali
如果你需要幫助來瞭解這份資料的內容,我們可以提供免費的翻譯服務。請致電 0161 922 5149 聯絡語言翻譯及病人支持服務(LIPS),電子郵件:tam-pct.LIPS@nhs.net	Chinese
اگر برای فهمیدن این اطلاعات به کمک احتیاج دارید می توانید از خدمات ترجمه بصورت مجانی استفاده کنید. لطفا با LIPS از طریق شماره تلفن 5149 922 0161 یا ایمیل <u>tam-pct.LIPS@nhs.net</u> تماس بگیرید.	
Bezpłatna Serwis tłumaczenia jest dostępny, jeśli potrzebujesz pomocy z tą informacją. Proszę zadzwonić do Obsługi usta na 0161 922 5149 lub E-mail: tam-pct.LIPS @ nhs.net	Polish
اگرآپ کو بیمعلومات بیجھنے میں مدد کی ضرورت ہوتو متر جم کی مفت سروس موجود ہے۔ براہ کرم ایل آئی فی ایس LIPS کو 0161 922 5149 پرفون کریں۔ای میل: tam-pct.LIPS@nhs.net	Urdu

Our smoke free policy

Smoking is not allowed anywhere on our sites. Please read our leaflet 'Policy on Smoke Free NHS Premises' to find out more.

Publication date	December 2014
Review date	December 2016
Department	Medicines Optimisation, Stockport Clinical Commissioning Group
Location	Regent House, Heaton Lane, Stockport, SK4 1BS